





D-1- O				
Date Created/Modified: JAN	13, 2014			
<u>Item #</u>		Item Description		Confirm #
7004SP		CROCODILE	S	32368
City of Factory	Country o	ountry of Factory Date(s) of Manufacture		Importer of Record
DONGGUAN	СНІ	CHINA NOV 04, 2013		U.S. Toy Company
				13201 Arrington Rd
				Grandview, MO 64030
				(816) 761-5900
Third Party Testing Lab		Third Party Testing Lab		Third Party Testing Lab
Lab: INTERTEK	Lab:		Lab:	
Contact: KAREN S. C. NG	Contact:		Contact:	
Address: 2/F, GARMENT CENTRE,	Address:		Address:	
576 CASTLE REAK ROAD, KOWLO			1	
Phone #: 852 2173 8888	Phone #:		Phone #:	
	Test Date(s):	Test Report(s	s) #:	
	MAY 12, 2009	HKGH008505	516	
	AUG 30, 2010	HKGH010419	906	
	OCT 06, 2011	HKGH012246	657	
	·			
Product safety standards to which this product has been tested and is being certified:				
reductional of the man and the man and the second control of the s				
ASTM F963 Physical/Mechanical				
ASTM F963 Flammability (finished product)				
16 CFR 1303 Total Lead Content (Surface/Substrates)				
US Phthalates				

A copy of this report and all test results will be maintained by: Name: Courtney Peterman Address: 13201 Arrington Rd Grandview, MO 64030 Phone: (816) 761-5900 ext. 2420 Email: capeterman@ustoyco.com